
 
 

Delft University of Technology

Impact of removal of natural organic matter from surface water by ion exchange
A case study of pilots in Belgium, United Kingdom and the Netherlands
Caltran, I.; Heijman, S. G.J.; Shorney-Darby, H. L.; Rietveld, L. C.

DOI
10.1016/j.seppur.2020.116974
Publication date
2020
Document Version
Final published version
Published in
Separation and Purification Technology

Citation (APA)
Caltran, I., Heijman, S. G. J., Shorney-Darby, H. L., & Rietveld, L. C. (2020). Impact of removal of natural
organic matter from surface water by ion exchange: A case study of pilots in Belgium, United Kingdom and
the Netherlands. Separation and Purification Technology, 247, Article 116974.
[...]
water flows upward in a reactor containing a resin bed. The controlled
velocity of the raw water fluidizes the resin bed, and at the same time it
should avoid that the resin is washed out of the reactor. The sedi-
mentation rate of the resin depends on the resin characteristics and on
the water temperature [28]. The upflow velocity should be high enough
to fluidize the resin bed and to prevent solids present in the raw water
from getting trapped in the resin bed [28]. At the same time, the upflow
velocity should be low enough to guarantee sufficient contact time
between water and resin and to limit the required height of the reactor.

In SIX®, the resin is dosed into the raw water and flows through five
mixed contactors. A conventional strong base resin is used in the
system, and it is selected according to the characteristics of the water
source to be treated [8]. The resin concentration is in the range of 4 to
20mL/L, and the typical contact time is between 10 and 30min [8].
The resin in the contactors has the same contact and retention time as
the water. Afterwards, the resin is separated from the water by a la-
mella settler and then regenerated and reused.

MIEX® and FIX, on the one hand, use long resin retention times for
the resin, until it has a high NOM loading, with the aim to make effi-
cient use of the exchange capacity of the resin and reduce the use of
regeneration salt [8]. On the other hand, SIX® is a single-pass process
with a shorter resin retention time and regeneration at low NOM
loadings; the aim is to reduce bacteria growth on the resin, which can
occur when the raw water contains high concentrations of growth
promoting nutrients, such as phosphate [8].

2.3. Introduction of non-fixed bed IEX in drinking water treatment plants in
the North Sea region

2.3.1. Blankaart
De Watergroep has planned to introduce IEX pre-treatment,

amongst others, in the full scale water works at Blankaart. IEX is being
considered as a pre-treatment to the existing enhanced coagulation
(Fig. 1a). The new post-treatment will include advanced oxidation with
hydrogen peroxide and ozone, dual stage GAC, and UV/NaOCl disin-
fection. Membrane filtration has also been considered for further
modifications to the treatment process. The current pre-treatment
consists of pre-filtration, biological ammonia oxidation, enhanced
coagulation, settling and filtration; the current post-treatment consists
of GAC filtration and disinfection with NaOCl (Fig. 1b).

2.3.2. Plymouth
South West Water has been introducing anion IEX in the new full-

scale water works of Plymouth. IEX will be used as pre-treatment before
in-line coagulation and ceramic microfiltration. The post-treatment will
consist of GAC, UV and chlorination and stabilisation (Fig. 2a). The
current pre-treatment includes coagulation and flocculation before
rapid sand filtration; the post-treatment is chlorine disinfection and
final conditioning for plumbosolvency (Fig. 2b).

2.3.3. Andijk
PWNT has built a new treatment plant at Andijk, the Netherlands.

This new plant, that uses anion IEX as pre-treatment before ceramic
microfiltration, is operated in parallel to an older conventional plant.
The post-treatment of the new plant is advanced oxidation with UV/
H2O2, GAC filtration, and final disinfection with chlorine dioxide
(Fig. 3a). The current conventional pre-treatment uses iron-based coa-
gulation in the water reservoirs of the IJssel Lake, and includes also
softening in the reservoirs, sedimentation and double layer filtration;
the post-treatment is primary UV/H2O2 advanced oxidation and disin-
fection, GAC filtration, and final ClO2 disinfection (Fig. 3b).

2.4. Pilots for IEX with non-fixed bed

Three different IEX systems were studied at Blankaart, Plymouth
and Andijk, and these were MIEX®, FIX and SIX® (Table 1). Table 1
gives an overview of the different design characteristics of the pilot
plants. Table 2 shows the characteristics of the resins used in the pilot
studies.

A cost-analysis of the introduction of anion IEX pre-treatment in a
water treatment plant is not the scope of this paper, because the opti-
misation of the system depends on many limiting factors, e.g., contact
time between water and resin, contact surface of the resin, pH, the
character of NOM fractions, and the concentration of uncharged, re-
fractory NOM. Nevertheless, in Andijk and in Plymouth cost con-
siderations were made in preliminary studies, that compared the ex-
isting or conventional treatment to a treatment that includes anion IEX
and microfiltration. For Andijk, less energy consumption and waste
volumes were predicted in the new treatment, with similar construction
costs [33]. For Plymouth, it was considered that the new treatment
requires a smaller footprint, and the expected operational costs were
similar, as the result of a combination of reduced coagulant dose, in-
creased energy consumption due to microfiltration, and higher che-
mical and disposal costs for IEX [23].

When comparing the non-fixed anionic IEX systems, Table 1 shows
that suspended reactors work with lower resin concentrations and a
higher contact time than fluidized reactors. Therefore, SIX® requires
reactors with a larger volume, in the range of 10 to 20 times higher, and
thus a larger footprint.

2.4.1. FIX with MIEX® and conventional resins at Blankaart
A MIEX® pilot in FIX configuration was operated at Blankaart from

June 2008 to July 2009. At Blankaart, the pH in the water source was
mostly in the range between 8 and 9. The pilot consisted of an upflow
mixed reactor followed by a lamella separator [7]. A small flow of resin
was continuously removed from the contactor and replaced by freshly
regenerated resin. Regeneration was performed batch wise [7]. The

Fig. 1. Planned upgrading of treatment plant with ion exchange in Blankaart (a), and current treatment plant in Blankaart (b).

I. Caltran, et al. Separation and Purification Technology 247 (2020) 116974

3



pilot had a capacity of 1.25m3/h, with an upflow velocity of 20m/h.
The dose of MIEX® resin is given as an effective resin dose, which is the
amount of regenerated resin per liter of treated water, and it was
1.0 mL/L [7].

Jar experiments were also performed to test the effect of MIEX®
resin IEX on subsequent coagulant doses. Raw water was contacted with
MIEX® resin, subtracted from the contactor, for 20min at a con-
centration of 25mL resin/L. The pH of the raw water before the MIEX®
treatment was adjusted to a value between 7.6 and 7.8, while the pH
after the MIEX® treatment is unknown. Subsequently, coagulation tests
were performed on the supernatant with coagulant doses of 0 to 20mg
Fe/L. The results with respect to NOM and turbidity removal were
compared with the results obtained by coagulating the raw water di-
rectly with ferric after pH conditioning with 80mg/L H2SO4 [7]. The
pH conditioning was applied if needed to reach the optimal pH of 6,
depending on the water quality of the moment. The dosage of coagu-
lant, varied from 0 to 20mg/L as Fe [7].

At Blankaart, FIX was tested again between 2008 and 2010, this
time in a column with various strong base resins, i.e., MIEX® resin,
Purolite A860S, and Lewatit VPOC 1071 [7]. The last two resins have
bead sizes between 0.4 and 1.2 mm, respectively. The column had a
diameter of 0.1 m and the resin volume in the column was 2 L. The pilot
had a capacity of 50 to 200 L/h (0.05 to 0.2 m3/h), resulting in upflow
velocities of 7.5 to 25m/h and contact times of 37 to 120 s [7]. The
resin was regenerated in situ with a 10 percent NaCl solution every
1,500 bed volumes of treated water resulting in a resin residence time
of 925 to 3000min between regenerations [7]. The approximate resin
concentration in the fluidized bed was in the range of 150 to 700mL/L
(according to our calculation in Table 1).

Based on the results of the small scale pilot tests, a larger FIX pilot,
with a capacity of 50 to 58m3/h, was built and operated from 2016 to
2018. The effluent of the pilot was treated further by means of en-
hanced coagulation (using FeCl3 and H2SO4) and flotation [34]. In this
case, Purolite PPA860S was used, with contact times in the range of 108
to 125 s. The fluidized bed had a height of about 0.6 m, and periodi-
cally, a resin volume of 25–50 L was removed to be regenerated batch
wise [34]. The approximate resin concentration in the fluidized bed,
according to our calculation in Table 1, ranged from 250 and 500mL/L,
and the effective resin concentration was 2mL/L.

2.4.2. SIX® at Andijk and Plymouth
At Andijk, the pH of the water source was mostly 7.8–8. There, a

SIX® pilot was installed with a capacity of about 100m3/h and Lewatit
VPOC 1017 resin (strong base, effective bead size of 0.5 to 0.6mm) was
selected after bench-scale kinetics tests for further application. The
selection took various characteristics into account, such as mechanical
strength, sedimentation properties, and regeneration salt consumption
[8]. The resin concentration in Andijk was 13 to 15mL/L, with 25 to
30min contact time [8]. At Plymouth, with the water sources used had
a pH mostly in the range of 6.6 and 8. There, SIX® was tested with a
pilot with a capacity of 6.25m3/h, with pre-rinsed Lewatit S5128 resin,
using a concentration of 18mL/L and an average contact time of 30min
[23]. Both at Plymouth and Andijk, SIX® has been tested in combination
with conventional and in-line coagulation to study their impact on
fouling of microfiltration membranes (ceramic microfilter, Metawater,
Japan). At Plymouth, the effect of SIX® on DBPs’ formation has also
been studied. At Andijk, the effect of pre-treatment with SIX® in com-
bination with microfiltration membranes (Metawater, Japan) on UV/
H2O2, activated carbon filters (Norit 0,8S or Chemiviron TL 830) and
AOC formation has been compared to that of conventional, full-scale
treatment. The H2O2 dosage was 6mg/L in full-scale and pilot-scale and
the UV dose was 600mJ/cm2 in full-scale and above 600mJ/cm2 in
pilot-scale; for the activated carbon filters, the empty bed contact time
was 25min and the hydraulic loading rate was 9 to 13m/h in full-scale
and 10m/h in pilot-scale. The regeneration frequency was 2 years in
full-scale, and the pilot has been tested less than 2 years. Therefore, the
average reactivation time of the carbon in both full- and pilot-scale
during the test was 1 year.

3. Experiences of NOM removal and impact of anion IEX pre-
treatment

3.1. NOM in water sources and NOM removal by conventional treatment in
the North Sea region

In the surface water source at Blankaart, the average TOC was about
12mg/L with a seasonal TOC fluctuation between 9 and 16mg/L. The
high TOC peaks were in summer and early autumn and can be attrib-
uted to algae blooms. Also the SUVA, calculated using TOC instead of
DOC, fluctuated seasonally with low values in summer and early au-
tumn, typically between 1.5 and 2.6 L/(mg*m) (Fig. 4), or between 1.6
and 3 L/(mg*m), if correcting the value for DOC using a typical DOC:
undissolved organic carbon ratio between 6:1 and 10:1, as explained in
section 2.1.1. However, at Blankaart has been observed that, when

Fig. 2. Upscaled treatment plant with ion exchange in Plymouth (a), and current conventional treatment plant in Plymouth (b).

Fig. 3. New treatment plant with ion exchange in Andijk (a), and current conventional treatment plant in Andijk (b).

I. Caltran, et al. Separation and Purification Technology 247 (2020) 116974

4



algae blooms occurred in summer and early autumn, the DOC: un-
dissolved organic carbon ratio could be in the range of 1:1, as micro-
sieves of 30 µm could remove up to 50 percent of the TOC. In this case,
the SUVA corrected for DOC would be considerably higher.

The current pre-treatment removed, on average, 60 percent of the
TOC. The current post treatment, consisting of GAC filtration and dis-
infection NaOCl, removed an additional 25 percent of the remaining
TOC, with an overall removal of 70 percent. Next to high NOM con-
centrations and seasonal NOM variations, the main challenges of the
current treatment process are the negative influence of algae blooms in
the settling and filtration steps, and the presence of micropollutants.
Also, the water source has a high alkalinity, resulting in a high chemical
demand for the enhanced coagulation.

The water works in the Plymouth area use three surface water
sources: Burrator reservoir, river Tavy and river Tamar. Burrator had a
low DOC concentration (i.e., as low as 1mg/L); however, the con-
centration could increase to 5mg/L in autumn. The Tavy and Tamar
rivers had low DOC concentrations in periods without rainfall (i.e., 1.5
and 2mg/L, respectively), but when it rained the DOC concentration
could increase rapidly to 10mg/L. The typical SUVA was 4 to 5 L/
(mg*m), which indicates that NOM was mostly hydrophobic of char-
acter. The existing water plants removed most of the NOM by coagu-
lation, with a typical DOC removal of 60 to 80 percent; in days without
rainfall, DOC removal was about 50 percent. Further optimization of
the coagulation process is difficult because of large variations in NOM
concentration, which are due to the seasons and rainfalls. In addition,
NOM concentrations have gradually increased over time in some water
sources (Fig. 5).

The water source at Andijk is the IJssel Lake, an 110,000 ha fresh-
water basin fed by the river IJssel (90 percent) and by polders and other
lakes (10 percent). Between 2012 and 2019, the DOC varied seasonally
between about 4 and 8mg/L (Fig. 6). The average SUVA was 2.5 L/
(mg*m).

The IJssel Lake is shallow, it has a long residence time, and it is rich
in nutrients. Therefore, the biological composition of the water had a
high seasonal variation and a high concentration of algal NOM in
summer. The lowest BP concentration has been observed in spring,
before algae typically bloom [35]. Due to algae blooming, higher doses
of iron-based coagulant for enhanced coagulation are used during
summer. The TOC removal of the conventional treatment plant was
more than 70 percent, on average. GAC filtration can also contribute to
NOM removal, but NOM removal was not the reason for GAC con-
tacting at Andijk.

3.2. NOM removal by anion IEX

Table 4 shows the NOM removal by anion IEX at the three pilots at
Blankaart, i.e., MIEX® pilot (1.25m3/h), FIX column (0.15m3/h), and
the large FIX pilot (50m3/h). The MIEX® pilot at Blankaart (effective
resin dose 1mL/L) removed between 40 and 50 percent of TOC. The
decrease in UV254, by 60 to 70 percent, was larger than the decrease of
TOC. Thus, as aromatic structures absorb UV254 [10], MIEX® removed
preferentially aromatic NOM fractions. When the UV254 was the lowest
(typically in summer and early autumn), less TOC removal was ob-
served in the MIEX pilot [7].

For the FIX column, the removal of TOC ranged from 40 to 60
percent, and the removal of UV254 ranged from 70 to 80 percent. The
conventional resins (Purolite A860S and Lewatit VPOC 1017) required
a longer contact time to achieve their maximum NOM removal, com-
pared to the magnetic resin [7]. The magnetic resin has a smaller bead
size, thus it has also a larger contact area and faster kinetics than the
conventional resins [7]. After a contact time of 37 s, the maximum
NOM removal by magnetic resin was already achieved; on average, 40
to 45 percent for TOC and 75 to 80 percent for UV254 [7]. On the other
hand, when the contact time increased from 37 to 120 s, the removal of
TOC by Purolite A860S increased from 40 to 55 percent, and theTa

bl
e
1

IE
X
te
ch
no
lo
gi
es

an
d
re
si
ns

in
th
e
st
ud
ie
d
ca
se
s.

Pi
lo
t

Re
si
n

Co
nt
ac
t
tim

e
[s
]

Re
te
nt
io
n
tim

e
re
si
n

[m
in
]

Re
si
n
co
nc
en
tr
at
io
n
in
no
n-
fix
ed

fil
te
r

be
d
[m

L/
L]

Eff
ec
tiv
e
re
si
n
co
nc
en
tr
at
io
n^

[m
L/
L]

Fl
ow

ra
te
pi
lo
t

[m
3 /
h]

U
pw

ar
d
ve
lo
ci
ty
pi
lo
t
[m

/
h]

M
IE
X®

(B
la
nk
aa
rt
)

M
ag
ne
tic

re
si
n

U
nk
no
w
n

U
nk
no
w
n

un
kn
ow

n
1

1.
25

20

FI